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C!m 8 Test Report

Report No.: CTT181033265EN Date: Oct. 31, 2018 Page 1 of4

Applicant:
Address:

The following merchandise was (were) submitted and identified by client as:
61103:2.80" round mirror
61105:3.225" round mirror

Sample Name: 61109:51.5mm X 76.8mm glass mirrcr
61100:2.015" round glass mirror
61111:61.9mm X 87.3mm glass mirrors

Model No.: 6§1103/61105/61109/61100/81111
Exported to: USA

Cauntry of Origin: CHINA

Sample Received Date: Oct. 16, 2018

Completed Date: Oct. 31, 2018

Test Result(s): Please refer to next oage(s).

Test Requested and Conclusion{s};
No. _Test Sample Standard and Requirement [ Conclusion(s) r
1 | Submitted samples Composition analysis DATA |

Wisely / Engineer
Consumer Testing Technology Co., Ltd.
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Report No.: CTT181033265EN Date: Oct. 31, 2018 Page 2 of 4

Test Result(s):
Test item: Compasition analysis®

Test method: FTIR, TGA XRF and PGC-MS

‘ Composition Content

Monomer:methy!

methacrylate,styrene, butyi

Agrylic modified alkyd resin 39%
methacrylate and phthalic
anhydride
rL Y
| Paraffin 0.8%
Calcium carbonate 17%
Titanium dioxide 16%
': Barium sulfate 16%
Talc pawder 11.2%
— ) ]
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- .-: fp l\ s
H |
| . 5 ;’ ‘[ L
s E _ .
! 2R j by
| el ' Al / i ' \
i ~ LA VA N, o
i+ o .,J \ f l( f { e M, \If\l‘f’ Vsl !F
. ! e \ = 2 ¥\ |
| ; { \II YA { :\I\ﬂh < (i B3
3 e WY v s J = RN l 2
i ! ~ i -\ | R i [ ”
i / L! o2 g[] E =
= - = \ [ = S & s
{ o 3 \ J g
| / b 2 .
] / E = 1 | -
E 20 \ 7l o i :B- IQ
fl ! \ / = £ = -
‘\ r"‘l -
‘ “ Y 5 3
| 3
| wir soa T e T T e T T T e T TR
[ e we-1)
Fres test report is issued by the company sutjact ta its Genaral Conarions of Services printed oveneat or available on reguest and accessibie st www.ctlab.
the [imitations of liaoility, i feation and junisdicional [ssues dafined theren, Uniess otherwise staind the results shown in this repors refer only to the

wniten perm:ssion of ine company, this test report cannot be reproduced, excapt in full. Any inquiry about this raport. plaase raise from the date of receipt
overdue wiil not be accept. items marked with “n° means thiey are not accredited by CNAS, *s™ means (ha item of subcantractor  THis repart is nat in the
cannot ba as gamestc soclal impartigily prood dets

1st-2ng Floor, Building §,District B, Yingeai Entrapreneurship Park, No E21,Xinke Road,

Consumer Testmg TEChnD'DgY co"Ltd' | TolBE-570-8086 6543 Fox86-570-8088 8547 Emall z@ctiabcom  Hotline:400 788




C’ | Test Report

COFSHER [ESITHG T
Report No.: CTT181033265EN Date: Oct. 31, 2018 Page 3 of 4
TGA curve:
Sample: TGA-B57 File: D\ i B VR 47 201 810V 5T 4 i ega- 85
| Sen 04711 mg TGA
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C!m M,W Test Report

Report No.: CTT181033265EN Date: Oct. 31, 2018 Page 4 of 4

Test Material List
The following materials apply only to the samples submitted for chemical testing
Material No. Description Location
: 1 White paint Coating of mirror

Photo of Sample:

***End of Report™*
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Test Report

Report No.: DGC1808258020LE Page 10of 3

The following sample(s} was/were submitted and identified on behalf of the client as;
Product Name =1 inch mirror

Maodel i F
Manufacturer i i
Address o4

Date of Sampie Received Sept. 28, 2018
Test period : Sept. 28, 2018 - Sept. 30, 2018 33

Testrequested  : in accordance with California Proposition 65, to determine the total Lead content
on submitted sample,

Test method : Please refer to next page. o
Test result : Piease refer to nexi page. 2
Gea}je

Tested by: Reviewed by: ' o
Approved by: Date: Sept. 30, 2018 b
4

;

This document eznnst ué reproducog usapt i full weinoun poar wiiler sppravzl ef NTER Any. unauinenzed eiteration, fargary or falsification of ihe contart o f
Bopeaance of il JoTUMEN is Uriawii Bng oftenqors My 02 prosecuied 12 the fullest exlent of the law. Unless owmenviza siaied the rasulis 310wn i s test Tepon 1
rofar only o the vample(s) tosted and vuch sampieis) are retained for 30 asys enly b}
NTEK Testing Technoloay Co., Ltd. i
Address: Building 3, Meisaidazin Park, Keji 8th Raud, Songshan Lake Lisb-Teeh Indusirial Deovelopment Zone, <

Dongguan, Guangiong, China ;
Tel: (+80-769) 23301666 Fax: (+80-76%) 23301 10U Enuil: servicefntel.org.on hetpeiiwwwadgutek.org.on
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Test Report

Report No.: DGC180828020LE Page 20f 3
Test resuits:

5 : } Result
| Testitem ‘ Test metnod ‘ Unit ‘ MDL = =
L. | Noi | Noz

] With reference to US EPA | I [
i Total Lead (Fb) I 3050B:1996 & US EPABO10D:2014, | ppm | 2 | ND, [ MN.D.
| | tested by ICP-OES, 4 il |

Test Part Descrintion:
No.1: Transparent glass
No.2: White liquid

Note:

{1) mg/kg=ppm=0.0001%:

{2) N.D.=Not Detected (<MDL);
(3) MDL=Method Dstection Limit,

Operation Flow Chart:

f ; f Acid digestion with
P i ea -
{  Bample Praparation | Sampie Measurement Microwavelhotplats
L | SRS
T

|
r ¥
i |
I Reper: N Test by ICP-OES < Filtration
S |

This document Cannol bs reprocused excepl it Tul, wieoa proe wijtled appcovzl of NTEK, Any unauthorzed slieraton, fergery or falsificstidn of the contant &
appenranca ¢l Inis cocuman 18 unlawiul and cllenders My D prosacuted 10 wie fulies: ealenl of the law, Unioss olhenyise s1atod (e rasults snaws 15 tRis 1ost rogbrl
refer onty 1o the pample{s; wested and such SEINPIB{5) 2rg retainad for 3¢ days orly,

NTEK Testing Technology Ce., Lid.

Address: Building 3, Melsaiduxin Park, Reji 8th Roudl, Songshau Lake Thigh-Teeh Tndusrin Development Zane,
Doagpunn, Guangdong, Ching

Tel: (+86-764) 23301666 Fax: (+86-70%) 23301600 Emaib service@ntel.orgen Jetpe/fwswwedgntelorgen




Test Report

Report No.: DGC180928020LE Page 30f 3

Photograph of Sample:

““*End of Repart™*
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NIEK Testing Technology Co.. £.id.

Adtress: Building 3, Meisaidaxin Pirk, Kejl 85 Road, Sangslian Lake High-Tech Industrin! Development Zane,
Dangsean, Guangdong, Chit
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C, | Test Report

COHSIHER TESTTHG TECH
Report No.: CTT181032242EN Date: Oct. 16, 2018 Page 1 of 4

Applicant:
Address:

The following merchandise was (were) submitted and identified by client as:

Sample Name: 51103:2.80° round mirror  61105:3.225" round mirror  51109:51.5mmX76.8mm
glass mirror  61100:2.015" round glass mirror  61111:61.9mmX87.3mm glass
mirrors

Model No.: 61103/81105/61108/61100/61111

Exported to: USA

Country of Origin: CHINA

Sample Received Date: Oct 15, 2018

Completed Date: QOct. 16, 2018

Test Result{s): Please refer to next page(s).

Test Reguested and Conclusion(s):

No. Test Sample Standard and Requirement Conclusion(s)
US Public Law 110-314 [Consumer Product
Tested materials of submitted Safety Improvement Act of 2008(CPSIA)]
samples - 16 CFR 1307

- Phthalates

California AB1108 and Califarnia

Tested materials of submitied Proposition 65, Sacramento Superior
samples Court, Case No. BGO7350968

- Phthalates

PASS |

PASS

\\";" / Ig

Frank / Lab manager N
Consumer Testing Technology Co Lid.

This test report is issued by the company subjed to s Generat Cenditions of Services printed overdeaf or available on request ard acsessible at www.aitlao, > At:aﬂ&n is ﬂr nto
e lmpalons of liatiity, indemnification and jurisdictiona! issuas defined therein. Unless otherwise stated the results shawm in this regart rafer oniy to the &
written permission of the company, Ihis test repont cannot be reproduced, sxcept in full. Any inguiry about this report. please raise from tha date of receipt & reood withi
ovatdue will rot be eccepl. lems marked with *n” means they are not accredited by CNAS, “5” means the item of suboontractor | This report s nat in the ags d

zennot be as domestc social impartality proof data.

.
Consumer Tesdﬂg Techno‘()gy CD"le Tei HE-679-HI06 65423  Tel BB-S‘!B—BEBB 6543 Tei88-57S-8368 6843 Teu 36-5?9-8-993 85




C, | Test Report

CONSORER TESTING TECH
Report No.: CTT181032242EN Date: Oct. 16. 2018 Page 2 ¢f 4

Test Result{s):
Phthalates — CPSIA (16 CFR 1307)
Method: CPSC-CH-C1001-08.4, analyzed by Gas Chromatograph-Mass Spectrometry (GC-MS).

Result Ik
| Test Substances CAS No. Limit (mg/kg) RL {mg/kg) e :mg 9)
DBP B4-74-2 1000 80 N.D.
BBP 85-68-7 1000 50 N.D.
DEHP 117-81-7 1000 50 N.O.
28553-12-0/
NP 1 N.D.
2 68515-48-0 1000 0o
| DIBP 84-69-5 1000 50 B N.D.
| bCHP 84-61-7 1000 50 N.D.
| DPENP 131-18-0 1000 50 N.D.
| DHEXP 84-75-3 1000 50 N.D.
| Conclusion PASS
Note: mg/kg = milligram per kilogram {ppm)}.

1

2. N.D. = Not Detected (< RL).

3. RL = Reporting Limit.

4. Children’s toys and child care articles shall not more than 1000mg/kg DBP, BBP, DEHP, DINP,
DIBP, DCHP,DPENP and DHEXP
- Children's toys defined as 12 years and under.

- Child care articles to facilitate sleep or feeding of children 3 years and under, or to help
children with sucking and teething.

5. Polypropylene (PP), polyethylene (PE), acrylonitrile butadiene styrene (ABS), general purpose
polystyrene (GPPS), medium-impact polystyrene (MIPS), high-impact polystyrene (HIPS), and
super high-impact polystyrene (SHIPS), and their additives as listed in 16 CFR 1308 are
exempt from testing. If material identification is not provided, phthalate testing will be conducted
on all plastic materials.

This tust repert s (Bsued by the company subjed lo its Ganeral Conditicns of Services printed overleaf or available on requast and accessible at www.ctitab:
tha limitatons of liabiiity. indermmification and junsdickonal issues defined tharein. Unless otherwise statad the resulls shown [n this mport refer only Lo the s
written Dermission of the cempary, this test repert cannol be reproduces, except in full, Any inquiry about this repert, piease raise from the date of receipt o,L 3
overcun will not ne aecepl, tams marked with "n' means thay are not accredited by CNAS, "s” means tha ilem of subicontractor | Ths repon is nat in the age

carniol ba as domestic social impartiality proof data
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C" I Test Report

SR [ESTIRG oK
Report No.: CTT181032242EN Date: Oct. 18, 2018 Page dof 4

Test Result(s):
California AB1108 & CP85 - Phthalates in Children's products
ethod: With reference to CPSC-CH-C1001-09.4, analyzed by Gas Chromatograph-Mass Spectrometry
{GC-MS).

Substances | DBP | BBP | DEHP | DINP | DNOP" | DIDP" | DnHP
- 28553-12-0/ 26761-40-0
| CASNo. |B84.74-2 | 85.68-7 | 117-81- 17-84-0 84-75-3
' © TIVTBIT | o5 a8.0| ! 68515-49-1
Limit (mg/kg)| 1000 | 1000 | 1000 1000 1000 1000 fo0p. | Cemclusion
| RL{mgikg) | 50 50 | 50 100 50 100 50
Material No. | Result (mg/kg)
1 nD. | ND. | NDo | Noo | nDo | wD ND. PASS
Note: mg/kg = milligram per kilogram (ppm).

1

2. N.D. = Not Detected (< RL).

3. RL =Reporting Limit.

4. Toys are defined as products designed to be used by children under 8 years of age when they
piay.

5. Child care articles are defined as products designed to facilitate sleep, relaxation, grooming,
hvgiene, or feeding of children under 3 years of age, or to help children under 3 years of age with
sucking or teething.

Test Material List
The foliowing materials apply only to the samples submitted for chemical testing
Material No. | Description Location

E | White liquid Liquid

Remark:
CTT Co., Ltd. is the US Consumer Product Safety Commission (CPSC) Accredited Third Party Testing
Laboratary, identification number is 1362, and shall refer to http://www cpsc.aov/cai-bin/labsearch/.

Thig test repert is IBsuUed by the company subject to (15 Ganeral Canditions of Servicas printed averteal or availatie on request and accessibie at www.ctlial,
‘e fimitztions of fiabiiy, (nsemnification and jurisdictionai Issues dafined therein. Linless othanwise stated the resuits snown in this neport refer oniy to tha sag
written parmission of the company, this test mpm cannet be reproduced, excect in ful. Any inquiry about this reporl, please raise from the date of receipt o
cveroue wifl not be accapt. ltems markad with *n* means tney are not aceraditod oy CNAS, “s" means the item of subcontrector , This roport is notin the a
cannet be a5 tomeste social impartiality praot data
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C, ' Test Report

Report No.: CTT181032242EN Date: Oct. 16, 2018 Page 4 of 4

Photo of Sample:

***End of Report™

Trus test report is issued by the company subject ta s General Conclibons of Sorvices printed overfeal or avalisble on request and accessitie at www.citlab, coRy” A
the limitations of habiity, indemnification and junsaicional issues defined thersin. Uniess othenwise stated tha resuits shawn in this repart refer cnly 1o the sagy
wriltan parmission of the company, this tast repart cannot be roproduced, excopt in full. Any inquiry about this repert, please raise from he daie of receipt ofine
ovardun will not be accepl. items marked with *n” maans thay are not accrecited by CNAS, *s” maans the ilam of subcontracter . This raport (s not in Lhe 3
c%nno! bo as domesic seoial impeniality prool data.
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